
City of Owen Sound 
 
 

Quality Management System 
Operational Plan 

Revision 16: April 2023 

 

 

 

 

 

 

 

 

 

 

Owen Sound Drinking Water System 

Licence 094-101 Issue Number 5 
 



Quality Management System Operational Plan : Rev 16 : April 2023 
 

 

 

City of Owen Sound Water Department D - 1 
 

RECORD OF REVISIONS 
 

REVISION 
NUMBER 

REVISED  
PAGES 

DATE OF 
REVISION 

REVISION PUT IN 
PLAN BY 

1 6.1, SLD 05A, SLD 07 Feb 19, 2010 MGP 

1 (cont’d) 10.4, Added 10.5,  
16.1, Added 16.2 Feb 23, 2010 MGP 

2 Revised Element 10, New 
City Logo Dec 13, 2010 MGP 

3 Revisions coming out of 
Internal Audit June 2011 MGP 

4 Revisions coming out of 
Internal Audit December 2012 MGP 
[...]
i. kept current, legible and readily identifiable  

ii. retrievable   

iii. stored, protected, retained and disposed of, and  

b) Records required by the Quality Management System are:  

i. kept legible, and readily identifiable   

ii. retrievable   

iii. stored, protected, retained and disposed of.  

The Operating Authority shall implement and conform to the procedure for Document 
and Records control and shall ensure that the Quality Management System 
documentation for the Subject System includes:  

a) the Operational Plan and its associated policies and  procedures,  

b) Documents and Records determined by the Operating Authority as being 
needed to ensure the effective planning, operation and control of its 
operations, and  

c) the results of internal and external Audits and management reviews.  

5.2 ACTIVITY DESCRIPTION 
This Section outlines the procedures followed to ensure that documents and records 
pertaining to the provision of safe drinking water are maintained and controlled. This 
Section applies to all documents that are described within this Operational Plan and its 
referenced SLDs. 

• Documents are the procedures, forms, and templates required for the effective 
conformance of the DWQMS and the compliance of the Drinking Water System. 

• Records are snapshots of the activities that take place, such as operational 
records for flushing, maintenance, and repairs. 

• Results from Internal and External Audits as well as Management Reviews. 



Quality Management System Operational Plan : Rev 16 : Apr 2023 
 

 

 

City of Owen Sound Water Department 5-2 
 

Procedures for documents and records control have been established to describe the 
methods and activities for ensuring that documents and records are properly managed. 
These are included in SLD-05A-Control of Documents and SLD-05B-Control of 
Records.  

Documents and records will be stored, protected, retained, and disposed of in 
accordance with the above mentioned SLDs. Any modifications to documents will be 
recorded as described in the procedure. Records cannot be modified. Staff will ensure 
that only the current versions of documents are being used at all times.  



Quality Management System Operational Plan : Rev 16 : Apr 2023 
 

 

 

City of Owen Sound Water Department 6-1 
 

6. DRINKING WATER SYSTEM  

6.1 OBJECTIVES AND SCOPE 
The Operational Plan shall document, as applicable:  

a) for the Subject System:  
i. the name of the Owner and Operating Authority,  
ii. if the system includes equipment that provides Primary Disinfection 

and/or Secondary Disinfection:  
A. a description of the system including all applicable Treatment 

System processes and Distribution System components,  
B. a Treatment System process flow chart,  C. a description of 

the water source, including:  
I. general characteristics of the raw water supply, II. 
common event-driven fluctuations, and  

III. any resulting operational challenges and threats.  
iii. if the system does not include equipment that provides Primary 

Disinfection or Secondary Disinfection:  
A. a description of the system including all Distribution System 

components, and  
B. a description of any procedures that are in place to maintain 

disinfection residuals.  
b) if the Subject System is an Operational Subsystem, a summary description 

of the Municipal Residential Drinking Water System it is a part of including 
the name of the Operating Authority(ies) for the other Operational 
Subsystems.  

c) if the Subject System is connected to one or more other Drinking Water 
Systems owned by different Owners, a summary description of those 
systems which:  

i. indicates whether the Subject System obtains water from or 
supplies water to those systems,   

ii. names the Owner and Operating Authority(ies) of those systems, 
and  

iii. identifies which, if any, of those systems that the Subject System 
obtains water from are relied upon to ensure the provision of safe 
drinking water.  



Quality Management System Operational Plan : Rev 16 : Apr 2023 
 

 

 

City of Owen Sound Water Department 6-2 
 

6.2 ACTIVITY DESCRIPTION 
The City of Owen Sound, as represented by Members of Council and Top Management 
operates and maintains a water treatment and distribution system which services 
approximately 24,000 persons.  This is marginally more than the population of the City 
of Owen Sound, as some households are serviced outside the City boundaries.  These 
households are billed directly by the City, except for the Leith Water System, which is 
owned and operated by the Municipality of Meaford. 

In addition to the residential demand, there are several large industrial, institutional, and 
commercial users of water in the City which require a significant quantity of water.  The 
total number of water services is approximately 7000. The existing water treatment plant 
has a rated capacity of 27,276 m3/day. 

A simplified process schematic of the water treatment plant is shown in Figure 6.1 and a 
schematic of the water distribution system is shown in Figure 6.2. 

There are no critical upstream or downstream processes that are relied upon to ensure 
the provision of safe drinking water. 

Raw water quality fluctuation results from storm driven or runoff events, which often 
present operational challenges, caused by elevated Turbidity and Colour in the raw 
water.  This can result in elevated Turbidity and elevated Colour in the filtered water. 

Elevated filtered water Turbidity can indicate a threat to water quality since failure to 
meet the 1.0 NTU requirement is indicative of less effective filtration.  However, 
adequate disinfection can still be achieved via UV Disinfection, as long as the UV Units 
are operated such that the continual Pass-Through Dose of at least 40 mJ/cm2 is 
maintained as specified in the Drinking Water Works Permit and Licence. 

Elevated treated water colour can be a threat to water quality since it can result in lower 
Ultraviolet Transmittance (UVT) in the water.  This reduces the effectiveness of the UV 
units.  However, even during past high colour events, despite slightly lower than normal 
UVT readings, the UV units compensate by increasing power to maintain the dosage. 

It should be noted that by themselves, Turbidity and Colour are not threats to water 
quality and are aesthetic objectives in the distribution system; the issues are how 
Turbidity indicates less effective filtration, and how Colour can affect UVT and 
subsequently UV disinfection. 

For more information regarding the raw water characterisation, refer to the City of Owen 
Sound Water System Raw Water Assessment Report (Genivar, May 2009)  This report 
can be found where indicated in SLD 05-A. 

6.2.1 Water Treatment Plant 
The entire distribution system is serviced by one plant.  The R H Neath Water 
Purification Plant is located at 3rd Avenue East near 28th Street East.  The plant is a 
direct filtration plant using Georgian Bay as the source. The raw water intake pipe 
extends approximately 670 meters into Georgian Bay. 



Quality Management System Operational Plan : Rev 16 : Apr 2023 
 

 

 

City of Owen Sound Water Department 6-3 
 

The plant uses ultraviolet disinfection and gaseous chlorine disinfection.   

Prechlorination is used for zebra mussel control.  

The raw water is screened at the low lift pumping station and then pumped to the rapid 
mixing tanks by low lift pumps (three (3) available). These pumps transfer raw water 
through two (2) separate, 350 mm diameter feed pipes to supply both Plant 1 and Plant 
2 with raw water (Refer to Figure 6.1). “Plant 1” and “Plant 2” are terms used to describe 
two (2) parallel treatment trains, consisting of two (2) filters each, and the associated 
downstream unit processes. 

The coagulant chemical is added at the inlet of the rapid mixers of each plant. 
Coagulated water is divided into two flocculation tanks. Plant 1 uses walking beam 
flocculation and Plant 2 uses stage tapered turbine mixing. Flocculation tank effluents 
combine in a channel before splitting into the dual-media gravity filters for filtering. 
Filtered water is then stored in Clear Wells 1, 2 and 3 (refer to Figure 6.1). Post-
chlorination is done as soon as the water enters the Clear Wells. 

Three (3) Industrial High Lift pumps, and four (4) Municipal High Lift pumps are 
available to pump treated water to the distribution system. 

Fluoridation is also practiced and the Hydro Fluosilicic Acid is injected in the clearwells, 
near the location where chlorine is dosed. 

6.2.2 Water Distribution Pressure Zones 
The Water Distribution System consists of six (6) pressure zones: The Municipal 
Pressure Zone; the Municipal Core Pressure Zone (formerly Spring Pressure Zone); the 
Industrial Pressure Zone, the East Hill Pressure Zone, the East Hill South Pressure 
Zone, and the Beattie Street Booster Pumping Station Pressure Zone. 

There are two high lift pump systems at the plant.  The Municipal High Lift (MHL) pumps 
supply the Municipal Pressure Zone, the Municipal Core Pressure Zone, East Hill 
Pressure Zone, East Hill South Pressure Zone, and the Beattie Street Pressure Zone, 
while the Industrial High Lift (IHL) pumps supply the Industrial Pressure Zone.   

Free Chlorine Residuals are maintained in the system in number of ways: (1) Looping 
Dead Ends (2) Blowoffs on some dead ends to continually flush water at a low rate (3) 
Annual flushing program including flush hydrants (4) small bypass connections at check 
valve or flow control valve chambers to allow a small amount of flow between pressure 
zones. 

6.2.2.1 Municipal Pressure Zone 

The Municipal Pressure Zone is the largest zone in the city.  This zone is serviced by 
the Municipal High Lift Pumps directly, and storage is provided by the Norman H.  
Robertson ("Bay") Reservoir.  

6.2.2.2 Municipal Core Pressure Zone 

When the spring water system was decommissioned in 1998, these watermains were 
connected to the Municipal Pressure Zone. The Municipal Core Pressure Zone is now 



Quality Management System Operational Plan : Rev 16 : Apr 2023 
 

 

 

City of Owen Sound Water Department 6-4 
 

interconnected to the Municipal Pressure Zone by pressure reducing valves at 
interconnection locations.   

6.2.2.3 East Hill Pressure Zone 

The East Hill Booster Pumping Station is located on the south side of 8th Street East, 
across from the Norman H. Robertson Reservoir and provides booster pumping 
capacity for the East Hill Pressure Zone and the East Hill South Pressure Zone.  This 
station draws directly from the Norman H. Robertson ("Bay") Reservoir, which improves 
circulation in that reservoir.   

6.2.2.4 East Hill South Pressure Zone 

The East Hill South Pressure Zone receives water from the East Hill Booster Pumping 
Station through pressure reducing/pressure sustaining valves under normal 
circumstances, but reverts back to the Municipal Pressure Zone under greater than 
Maximum Day flow conditions, in order to prevent overloading the East Hill Booster 
Pumping Station.  

6.2.2.5 Industrial Pressure Zone 

The Industrial Pressure Zone is served by the Industrial High Lift Pumps at the Water 
Treatment Plant.  There is currently no equalization storage on this zone. Some of the 
larger industrial users supply their own on-site fire storage. Pressures are controlled on 
this zone via pressure-reducing valving at the treatment plant.   

6.2.2.6 Beattie Street Booster Station Pressure Zone 

The Beattie Street Booster Pumping Station was commissioned in 2006 and provides 
increased pressure to the southwest quadrant of the city as indicated in Figure 6.2.  The 
Beattie Street booster pumping station normally operates during the hours of 6:00 a.m. 
to 11:00 p.m. to boost domestic pressure in the subject area.  This operating time period 
is operator adjustable.  Outside of the operating time, the pressure zone reverts to the 
Municipal Pressure Zone. 

In the event of fire flow requirements however, the Beattie Street Booster Pumping 
Station would activate to provide the fire flows, regardless of the time of day. 

The Beattie Street Booster Pumping Station has four (4) 25 HP vertical turbine pumps 
operating on variable frequency drives, on a rotating duty system. 

6.2.3 Water Distribution System: Piping 
The Water Distribution System consists of approximately 140 km of watermains, 
consisting of Ductile Iron, Cast Iron, Asbestos Cement (AC) and PVC watermains.  
About 90% of the system is Ductile Iron or Cast Iron main.  The remaining 10% is AC 
and PVC. 

6.2.4 Leith Water Distribution System 
The Leith Water Distribution System is owned and operated by the Municipality of 
Meaford.  A flow meter chamber at the boundary of the City of Owen Sound distribution 



Quality Management System Operational Plan : Rev 16 : Apr 2023 
 

 

 

City of Owen Sound Water Department 6-5 
 

system provides flow information and the Municipality of Meaford is billed by the City on 
the basis of the consumption, and then Meaford bills the water users. 

6.2.5 The Norman H.  Robertson ("Bay") Reservoir 
This reservoir is located near the intersection of 8th Street and 9th Avenue East and 
provides a total of approximately 22,730 m3 (5 MIG) of storage for the Municipal 
Pressure Zone (including the East Hill and East Hill South Pressure Zones, the 
Municipal Core Pressure Zone and the Beattie Street Booster Pumping Station 
Pressure Zone; these are sub-pressure zones of the Municipal Pressure Zone).    

The reservoir consists of two volumetrically equivalent chambers, north and south.  
These chambers are linked by a 400 mm diameter interconnection pipe.  The flow 
enters the north chamber and leaves through the south chamber.  This pattern is 
controlled via internal check valves in the dry well between the north and south 
chambers. 



Quality Management System Operational Plan : Rev 16 : Apr 2023 
 

 

 

City of Owen Sound Water Department 7-1 
 

7. RISK ASSESSMENT PROCEDURE  

7.1 OBJECTIVES AND SCOPE 
The Operational Plan shall document a risk assessment process that:   

a) Considers potential hazardous events and associated hazards, as 
identified in the Ministry of the Environment and Climate Change 
document titled Potential Hazardous Events for Municipal Residential 
Drinking Water Systems, dated February 2017 as it may be amended. A 
copy of this document is available at www.ontario.ca/drinkingwater.  

b) identifies additional potential hazardous events and associated hazards,  

c) assesses the risks associated with the occurrence of hazardous events,  

d) ranks the hazardous events according to the associated risk,  

e) identifies control measures to address the potential hazards and 
hazardous events,  

f) identifies Critical Control Points,   

g) identifies a method to verify, at least once every calendar year, the 
currency of the information and the validity of the assumptions used in the 
risk assessment,   

h) ensures that the risks are assessed at least once every thirty-six months, 
and  

i) considers the reliability and redundancy of equipment.  

7.2 THE OPERATING AUTHORITY SHALL PERFORM A RISK 
ASSESSMENT CONSISTENT WITH THE DOCUMENTED 
PROCESS.ACTIVITY DESCRIPTION 

This Section documents a risk assessment process that identifies, assesses and where 
possible, mitigate and/or eliminate potential risks within the drinking-water system. 

The Risk Assessment applies to the entire Drinking Water System within the City of 
Owen Sound. The focus of the assessment is on risks to water quality and water 
quantity (capacity).  

A risk assessment process has been established to collectively identify, assess, rank 
and prioritize potential drinking water related hazards and related risks.  

As a past and current practice, the City has historically defaulted to a full risk 
assessment practice annually. That is, the requirements of both g) and h) above are 